08.2000

601.17.913

FOS POLMO LODZ S.A.

30



601.17.913

FOS POLMO-L.ODZ S.A. 08.2000
Ordering
Ref.no. number Description Quantity
1 Nut M7-8-B-Fe/Zn5 PN-86/M-82144 8
2 Washer 7,4 Fe/Zn5 PN-78/M-82006 8
3 601.10.120.04.4  Head 1
4* 601.17.108.04.7  Seal 1
5 601.10.133.04.6  Valwe lammele 2
6 Stud bolt kI. 10.9 1
7 601.10.003.02.9  Valwe plate compl. 1
8 Needle 2x11,8-A5 PN-83/M-86456 4
9* 601.17.107.04.4  Seal 1
10 601.10.005.02.4  Piston with connectintg rod 1
11 601.10.110.04.0  Piston ring 2
12 601.10.111.04.3  Piston ring 2
13 Stud bolt kI. 10.9 5
14 Stud bolt kI. 10.9 2
15 601.17.005.02.2  Crankcase compl. 1
16* 601.10.105.04.0  Sealing ring 1
17 601.10.148.04.3 Cap 1
18 Washer 6,4A Fe/Zn5 PN-78/M-82007 5
19 Bolt M6x18-5.8-B-Fe/Zn5 PN-85/M-82105 5
20" Ring 06(Al.) BN-81/3617-07 1
21 Plug M10x1 1
22* 601.10.104.04.8  Sealing ring 2
23 601.10.116.04.7  Bearing sleeve 2
24 601.10.006.02.7  Front cover comp. 1
25 Screw M6x16 -4.8-B-Fe/Zn5 PN-85/M-82211 4
26 Seal ring 30x47x7 - Viton 1
27 Washer 1
28 601.17.113.04 Crankshaft 1
29 Key 5x7,5 PN-88/M-85008 1
30 601.17.002.22.8  Rear cover comp. 1

Leagend:
* At repairs these parts should be replaced.



